
Form Approved
OMB Control No. 2040-0269
Approval Expires 10/31/2009

The public reporting and recordkeeping burden for this collection of information is estimated to average 11.5
hours per response.  Burden means the total time, effort, or financial resources expended by persons to generate,
maintain, retain, or disclose or provide information to or for a Federal agency.  This estimate includes the time needed to
review instructions, develop, acquire, install, and utilize technology and systems for the purposes of collecting, validating,
and verifying information, processing and maintaining information, and disclosing and providing information; adjust the
existing ways to comply with any previously applicable instructions and requirements; train personnel to be able to respond
[...]
(number, e.g., 20)

Units

9 Aluminum sulfate (alum, Al2(SO4)3) 9 tons    9 lbs
9 Aluminum chloride (AlCl3) 9 tons    9 lbs
9 Aluminum chlorohydrate

9 tons    9 lbs
9 Sodium aluminate (Na2Al2O4) 9 tons    9 lbs
9 Ferric chloride (FeCl3) 9 tons    9 lbs
9 Ferric sulfate (Fe2(SO4)3) 9 tons    9 lbs
9 Ferrous chloride (FeCl2) 9 tons    9 lbs
9 Ferrous sulfate (FeSO4) 9 tons    9 lbs
9 Polyaluminum chloride (PACl)

9 tons    9 lbs
9 Polymer coagulant

9 tons    9 lbs
9 Potassium permanganate (KMnO4) 9 tons    9 lbs
9 Powder activated carbon

9 tons    9 lbs
9 Other (specify)                                                  

9 tons    9 lbs

9 Precipitative Softening Average Amount Per Day
(number, e.g., 20)

Units

9 Hydrated lime (Ca(OH)2) 9 tons    9 lbs
9 Quick lime (CaO)

9 tons    9 lbs
9 Sodium carbonate (soda ash, Na2CO3) 9 tons    9 lbs
9 Other (specify)                                                  

9 tons    9 lbs



Water Treatment Plant Questionnaire

Survey ID:                          6

WTP ID  

Type of Water Treatment Operations (continued) Chemical Usage in 2006

9 Primary Disinfection (Please indicate type)

9 Free chlorine

9 Chloramination

9 Ozone

9 Ultraviolet light

9 Hydrogen peroxide (H2O2)

9 Other (specify)                                                  

Note: Primary disinfection is intended to remove or inactivate
harmful microorganisms at the treatment plant, often
conducted at the head of the plant or prior to filtration. This
disinfection treatment is different from secondary disinfection,
which is conducted as one of the final steps prior to
distribution of the finished water. Secondary disinfection
provides a residual level of disinfection to help protect finished
water as it travels through the system’s distribution network.

What type of disinfection residual is in the filter 
 backwash? (Please indicate type)

9 Free chlorine

9 Chloramination

9 Other (specify)                                                  

9 No filter backwash at this plant

What type of disinfection residual is in the filter-to-
waste? (Please indicate type)

9 Free chlorine

9 Chloramination

9 Other (specify)                                                  

9 No filter-to-waste at this plant

Please indicate below the type and amount of the
chemicals used for primary disinfection.

Average Amount Per Day
(number, e.g., 20)

Units

9 Chlorine dioxide (ClO2) 9 tons    9 lbs

9 Chlorine gas (Cl2, gas)
9 tons    9 lbs

9 Calcium hypochlorite (Ca(OCl)2) 9 tons    9 lbs

9 Sodium hypochlorite (NaOCl)
9 tons    9 lbs

9 Ammonia (Please indicate form)
9 tons    9 lbs

     9 Anhydrous (NH3) 9 tons    9 lbs

     9 Ammonium sulfate ((NH4)2SO4) 9 tons    9 lbs

     9 Aqua ammonia (NH4
+)

9 tons    9 lbs

     9 Other (specify)                                                  
9 tons    9 lbs

9 Other (specify)                                                  9 tons    9 lbs



Water Treatment Plant Questionnaire

Survey ID:                          7

CBI?
9 Yes

WPT ID  

Type of Water Treatment Operations (continued) Chemical Usage in 2006

9 Presedimentation Average Amount Per
Day (number, e.g., 20)

Units

9 Polymer coagulant
9 tons    9 lbs

9 Other (specify)                                                  
9 tons    9 lbs

9 Dechlorination Average Amount Per
Day (number, e.g., 20)

Units

9 Sodium metabisulfite (Na2S2O5) 9 tons    9 lbs

9 Other (specify)                                                  
9 tons    9 lbs

9 Reverse osmosis

9 Microfiltration

9 Ultrafiltration

9 Electrodialysis

9 Nanofiltration

9 Ion exchange

9 Other (specify)                                                                                                                       

2.g. Is the primary water treatment objective of the plant to remove salt from the source water (i.e.,
desalination)?

9 Yes

9 No



Water Treatment Plant Questionnaire

Survey ID:                          8

CBI?
9 Yes

CBI?
9 Yes

CBI?
9 Yes

WTP ID 

2.h. Please indicate (T) below which residual treatment options were performed at the water treatment
plant in 2006. Treatment of residuals refers to any activity designed to change the character or
composition of liquid and solid residuals streams from water treatment processes as needed to
render it amenable to recycle/recovery, reduce its volume, or prepare it for transportation, storage,
disposal, or discharge. 

9 No treatment 9 Thickening 9 Aeration

9 Drying 9 Mechanical dewatering 9 Hydrogen sulfide removal

9 pH adjustment 9 Non-mechanical dewatering 9 Evaporation ponds

9 Equalization of residuals prior to treatment or disposal 9 Dechlorination

9 Sedimentation tanks and ponds

9 Other (specify): 

2.i. Please indicate (T) below which pollution prevention practices were performed at the water
treatment plant in 2006. Pollution prevention refers to the use of materials, processes, or practices
that reduce or eliminate the creation of pollutants or residuals.

9 No pollution prevention

9 Recovery of treatment chemicals

9 Recycling filter backwash

9 Optimizing surface water intake to reduce suspended solids intake

9 Reuse of precipitative softening chemicals by recycling softening residuals to head of the plant

9 Recycling filter-to-waste

9 Other (specify): 

2.j For each type of residual generated at the water treatment plant in 2006, describe the residual,
amount of residuals generated, and treatment, discharge, and/or disposal practice or process
used to manage the stream.  The table to be filled out is on page 13.

• Please use the table on pages 11 and 12 for descriptions and codes for the residual
streams and treatment, management, and disposal practices.

• If you have the same residual stream (e.g., untreated SFBW) coming from multiple units
(e.g., filters) and going to a single treatment or disposal unit (e.g., equalization basin),
please add the flows together and present as one residual stream from water or residuals
treatment in the table on page 13.

• Please indicate the quality of the data provided for the amount of residuals generated as
follows:
• “H” (high), indicating a known value from existing data;
• “M” (medium), indicating a value derived, at least partially, using existing data; or
• “L” (low), indicating an estimate made using best professional judgment.

• See examples on pages 9 and 10 to learn how to fill out the table on page 13.  Please
note, you do not need to provide process schematics.  They are used here strictly
for illustration purposes.



Water Treatment Plant Questionnaire

Survey ID:                          9

EXAMPLE RESIDUAL STREAM TABLE :

Residuals Stream from Water or Residuals
Treatment Amount of Residuals Generated Treatment, Management, Disposal Practices

Description Code
Flow
(mgd)

Solids 
(dry tons/day)

Percent
Solids (%)

Data
Quality
(H/M/L) Description Code

Example 1: A facility that clarifies equalized spent filter backwash (SFBW), recycles clarified SFBW, and dewaters SFBW clarifier solids in a
centrifuge or other mechanical dewatering device.

Untreated SFBW S100 1 -- 0.1 M Equalization T101

Equalized SFBW S100 1 -- 0.1 M SFBW clarifier (continuous) T102

SFBW clarifier supernatant S101 0.98 -- 0.001 L Recycle to head of DW process
(continuous) D106C

SFBW clarifier solids S102 0.02 -- 1 L Centrifuge T103

Centrifuge supernatant S101 0.02 -- 0.01 M Sewer to POTW (continuous) D103C

Centrifuge concentrated solids S102 -- 1 20 H Off-site non-hazardous landfill D202

Example 2: A facility that sends untreated SFBW and clarified lime-softening solids to a lagoon, with decant discharged to a stream and solids
remaining in lagoon for long-term storage (>50 years), meaning the lagoon is essentially “disposal” for solids.

Untreated SFBW S100 1 -- 0.1 M Lagoon (same as for blowdown) T105

Clarifier blowdown S110 1 -- 1 M Lagoon (same as for SFBW) T105

Decant from lagoon S101
&

S111

1.99 -- 0.001 L Discharge to stream (continuous)

D101C

Concentrated solids from lagoon S102
&

S112

-- 1 20 L Long-term storage/disposal in lagoon

D211



Drinking Water Treatment Plant Questionnaire  
 

Survey ID:                            10 

PROCESS FLOW DIAGRAM FOR EXAMPLE 1 : 
 

Filter Equalization Clarifier

Centrifuge

Landfill

POTW

SFBW

1 MGD 1 MGD

Supernatant

0.02 MGD
(continuous)

Supernatant

0.98 MGD

Recycle to headworks
(continuous)

Solids

0.02 MGD

Solids

 
 
 
 
PROCESS FLOW DIAGRAM FOR EXAMPLE 2 : 
 
 

 

Filter

Clarifier

Lagoon

SFBW

1 MGD

1 MGD

Blowdown

Solids

Decant 
(continuous)

1.99 MGD 
Stream

Long-term
Storage



Water Treatment Plant Questionnaire

Survey ID:                          11

Residuals Streams, Treatment, Disposal, and Discharge Codes (table continues on next page)

Residual Streams Treatment, Management, Disposal Practices

Description Code Description Code

Untreated SFBW S-100 Equalization T-101

Supernatant, centrate, or filtrate from dewatering or clarification of SFBW S-101 Clarification T-102

Concentrated solids after dewatering or clarification of SFBW S-102 Mechanical dewatering T-103

Untreated filter-to-waste S-103 Nonmechanical dewatering (drying/evaporation) T-104

Supernatant, centrate, or filtrate from dewatering of clarification of filter-to-
waste

S-104 Lagoon T-105

Concentrated solids after dewatering or clarification of filter-to-waste S-105 Thickening T-106

Untreated coagulation basin blowdown S-110 pH adjustment T-107

Supernatant, centrate, or filtrate from dewatering/clarification of clarifier
blowdown

S-111 Lime recovery T-108

Concentrated solids after dewatering/clarification of clarifier blowdown S-112 Coagulant recovery T-109

Supernatant, centrate, or filtrate from dewatering/clarification of combined
residuals (e.g., SFBW, clarifier, filter-to-waste, precipitative softening, etc.)

S-121 Dechlorination T-110

Concentrated solids after dewatering/clarification of combined residuals
(e.g., SFBW, clarifier, filter-to-waste, precipitative softening, etc.)

S-122 Other treatment (specify) T-300

Untreated precipitative softening basin blowdown S-130 Discharge to surface water D-101B
(Batch)

D-101C
(Continuous)

Supernatant, centrate, or filtrate from dewatering/clarification of precipitative
softening basin blowdown

S-131 Discharge to municipal storm sewer D-102B
(Batch)

D-102C
(Continuous)

Concentrated solids after dewatering/clarification of precipitative softening
basin blowdown

S-132 Discharge to POTW D-103B
(Batch)

D-103C
(Continuous)

Sedimentation tank or lagoon cleaning S-140 Discharge to PrOTW D-104B
(Batch)

D-104C
(Continuous)

Untreated filter-to-waste S-150 Discharge to FOTW D-105B
(Batch)

D-105C
(Continuous)



Water Treatment Plant Questionnaire

Residual Streams Treatment, Management, Disposal Practices

Description Code Description Code

Survey ID:                          12

Supernatant, centrate, or filtrate from dewatering or clarification of filter-to-
waste

S-151 Recycle (return to WTP, pre-coagulation) D-106B
(Batch)

D-106C
(Continuous)

Concentrated solids after dewatering or clarification of filter-to-waste S-152 Evaporation in disposal lagoon D-107

Membrane cleaning solution S-161 On-site spray irrigation D-108

Membrane (desalination) reject S-162 Off-site spray irrigation D-109

Membrane backwash S-163 Off-site underground injection - Class I D-110

Solids from pre-sedimentation basins with added coagulant S-170 Off-site underground injection - Class II D-111

Supernatant, centrate, or filtrate from dewatering/clarification of
presedimentation blowdown with added coagulant

S-171 Off-site underground injection - Class V D-112

Concentrated solids from dewatering/clarification of presedimentation
blowdown with added coagulant

S-172 Other off-site disposal of liquids D-113

Solids from pre-sedimentation basins without added coagulant S-180 On-site landfill disposal D-201

Supernatant, centrate, or filtrate from dewatering/clarification of
presedimentation blowdown without added coagulant

S-181 Off-site municipal non-hazardous landfill disposal D-202

Concentrated solids from dewatering/clarification of presedimentation
blowdown without added coagulant

S-182 Off-site hazardous landfill disposal D-203

Exhausted IX or other sorptive media S-190 Off-site low-level radioactive waste disposal D-204

Residual regenerant (with desorbed materials from sorptive media) S-200 On-site land application (e.g., soil amendment) D-205

Salt recovered from dried regenerant brine S-201 Off-site land application (e.g., soil amendment) D-206

Other residual stream (specify) S-300 On-site composting D-207

Off-site composting D-208

Off-site disposal with POTW biosolids D-209

Off-site recovery of chemicals D-210

Lagoon storage D-211

Other disposal (specify) D-300



Water Treatment Plant Questionnaire

Survey ID:                          13

WTP ID 

Residuals Stream from Water or Residuals
Treatment Amount of Residuals Generated Treatment, Management, Disposal Practices

Description Code
Flow
(mgd)

Solids 
(dry tons/day)

Percent
Solids (%)

Data
Quality
(H/M/L) Description Code



Water Treatment Plant Questionnaire

Survey ID:                          14

CBI?
9 Yes

WTP ID 

2.k. Please indicate (T) in 2.k.i, 2.k.ii, and 2.k.iii below the method(s) of residuals discharge
performed in 2006 at the water treatment plant and identify the year that this discharge method
started.  Please select all categories that apply.  (See Definitions of Key Terms on page 26 for
explanations of discharge types, pollutants, and residuals.)

i. 9 Direct discharge of treated and/or untreated residuals.  Do not select direct
discharge if your plant only discharges non-contact stormwater to surface waters. 
Select direct discharge if your plant has a permit that regulates or monitors the
discharge of treated and/or untreated residuals to surface waters.

                Year practice started

If the water treatment plant directly discharged its residuals to surface water bodies in
2006, please indicate (T) below the frequency of the discharge.  In the blank spaces
below the batch and emergency discharge categories, please specify the number of times
residuals were discharged to surface waters in 2006.  Please indicate (T) below both
‘Continuous discharge’ and ‘Batch (intermittent) discharge’ if you are doing both types of
discharges (e.g., continuous filter backwash and batch discharge of residuals in settling
basins).

9 Continuous discharge

9 Batch (intermittent) discharge
Residuals were discharged ________ times in 2006.

9 Emergency discharge only
Residuals were discharged ________ times in 2006.

Please provide the water treatment plant’s NPDES/SPDES permit number(s), the name of
the receiving water or the coordinates (latitude/longitude) for its discharge outfall, and the
type of receiving water below.

Also, please ATTACH a copy of the plant’s NPDES/SPDES permit and fact sheet (if
available) to this survey.

In addition, please ATTACH copies of the plant’s Discharge Monitoring Reports for 2004,
2005, and 2006. If these reports are available electronically, please submit them in any
convenient electronic form (e.g., attached CD with files). Submission of electronic files
(e.g., spreadsheets) containing the data from the Discharge Monitoring Reports is
preferable to submission of hardcopy reports.

Name of receiving water NPDES/SPDES Permit
Number

OR coordinates of outfall discharge

  
Latitude Longitude

Type of Receiving Water (See Definitions of Key Terms on page 26 for explanations of
types.)

9 River 9 Creek 9 Wetland 9 Ocean 9 Lake

9 Other (specify):



Water Treatment Plant Questionnaire

Survey ID:                          15

CBI?
9 Yes

WTP ID 

Types of Residuals Directly Discharged in 2006.  Please check all that apply.

9 Residuals from water treatment operations including coagulation, filter
backwashing operations, filter-to-waste, precipitative softening, iron and
manganese removal, and slow sand and diatomaceous earth filtration.  These